OPTIONS FOR THE REMEDIATION OF
ENVIRONMENTAL PROBLEMS IN THE
' NIAGARA RIVER (ONTARIO) AREA OF
CONCERN
PHASE I: PRELIMINARY
IDENTIFICATION OF REMEDIAL
OPTIONS

PHASE II: SCREENING OF REMEDIAL
OPTIONS |

MAY 1994

Ministry of

®Ontario =




- ISBN 0-7778-2797-2

’ OPTIONS F OR THE REMEDIATION OF ENVIRONIVIENTAL PROBLEMS IN THE :
' R NIAGARA RIVER (ONTARIO) AREA OF CONCERN

| PHASE It PRELMINARY IDENTIFICATION OF REMEDIAL OPTIONS

f PHASE II: SCREENING OF REMEDIAL OPTIONS

MAY 1994
Cettc pubhcanon techmque
n "est dlspomble qu’en anglals

Copynght Queen s Printer for Ontano 1994

'Ihls'publlcanon may be reproduced for non-commercial purposes .'
‘ . : w1th appropnate attnbutlon ’

PIBS 3032 -


[...]
“those solutions that appear to be most feasible and cost-effective based on discussion with
knowledgeable technical staff at the more significant industrial source facilities. To use a
more generic approach and identify other options that may appear feasible on the surface
- could ignore the remedial actions or feasibility work that have already been implemented.
Public input to remedial action planning by industry is more effective in the setting of
~environmental performance standards for industry than in the selection of remedial
‘alternatives for any specific facility, particularly since engineering feasibility work is
generally required. If remedial actions are ineffective in achieving objectives, as indicated
in effluent monitoring results, further action would then be appropriate.

In general, most of the industries have 1mplemented good control over releases of
conventional contaminants such as biochemical oxygen demand, oil and grease, nutrients
and suspended solids; therefore, this section focuses primarily on- remedial options that
would decrease toxics d1scharges

As a general option for all m’dustrial direct dischargers, it is recommended that effluents be-
periodically . monitored for the priority toxics targeted in the Niagara River Toxics
‘Management Plan. Results of this monitoring will identify the rieed for any further actions
and serve to track reductions in toxics loadings. All of the direct discharges with
~certificates of approval will be covered by MISA, so that monitoring should focus on those
toxics and conventional contaminants typically assoc1ated with each of the relevant industrial -

~ sectors.

2629.1 - - | 3.37



'3.4.2.1  Canadian-Oxy Chemicals Ltd.
Disch'arges & Evidence of Toxics:

" Canadian Oxy-Chémicals purchases approximately 330 m%d of water from the Region in

" the Town of Fort Erie. About 140 m%/d is non-contact cooling water which is discharged.

" to Frenchman Creek while the balance is contact process water and this is discharged to the
sanitary sewer leading to the Fort Erie (Anger Avenue) WPCP. : -

Thé plant; manufactures. phenol—fbrmaldéhyde resins, furfuryl alcohol—fomi?ldehyde_fesins
‘and ethylene bis-stearamide-wax. Monitoring of the cooling water flow has shown that
- phenolics (4AAP) can be present, but may be related: to .subsurface input rather than a
- process. source. R o ' S

Certificate of Approval .

The plant was built in 1970 and there is no C of A required for the cooling water discharge.
-Toxics Rédﬁction Approachés: |

. The flaker operation is reported to be the major source of cooling water use in the plant.

"- The non-contact water is used to solidify molten product. It is probable that once-through -

cooling could be replaced with a double circuit, recycle system relying on an evaporative
~cooling tower or a closed glycol cooling loop. A double circuit system would continue to

use water for primary cooling. This would be cooled by the fluid in the secondary loop
* (e.g., either water or glycol) in a heat exchanger and recycled. The small, intermittent
- quantities of blowdown (spent water) from such a system that could contain traces of phenol
- could be discharged to the sanitary sewer by arrangement with the Region. '

' The cost to introduce a closed cycle cooling system for the cooling flow-at this plant would,
“be greater than $100,000 and less than $1,000,000. There would probably be a significant
annual operating cost savings based on reduced water purchase from the Region. :

The company is concerned that fugitive phenol emissions are primarily responsible for
. difficulties in maintaining phenol concentration at acceptable levels during’ wet weather.

' BEAK was informed that during dry weather flows, phenol concentration in the non-contact

cooling water discharge is at or near detection limits. Considering the large quantities of

phenols which are used in production.at the plant, the company has made considerable
“progress in eliminating phenol discharges to the environment. Considerable effort has been

made to improve housekeeping and promote employee awareness of the need to protect the
- environment. The company is currently examining alternatives to contain and treated storm

- water runoff in the vicinity of the processing areas and other areas where products -are

handled and stored.

26290 . e



- 3422 GNB Manufacturing of Canada Ltd.
Discharges and Evidenee of Toxics

GNB Manufacturing was identified as a minor source of toxics because of a direct discharge
of about 120 m*d of cooling and process water to a 1 km ditch which flowed ultimately to
. the Niagara River. The plant manufactured lead acid batteries and lead was the primary
- contaminant associated with the settled and pH adJusted efﬂuent which was drscharged to
the dltch : :

Recent Change‘s

During the last several years direct discharge was ehmmated and effluent was diverted to
the sanitary sewer leading to the Fort Erie WPCP. A remediation program was completed
in order to remove the lead contammated sedlment from the dltCh :

+ Current Status

Cooling and process effluents are pre—treated and discharged to the sanitary sewer. BEAK
- was informed that process effluent is monitored for lead, copper and pH on a weekly basis
“and that Regional Sewer Use By-Law limits are being met most of the time with few

o exceptlons

3423 Fleet 'Man'ufacturing |
Discharges and Evidence of Toxics

The .chromium content of the combined- treated process effluent and cooling water flow
-entering Frenchman Creek was the cause of Fleet Manufacturing being identified as a
significant toxics source by the NRTC data reviews between 1981 and 1984. The effluent
also contained solvents such as tnchloroethylene and other contamlnants mcludmg Cyanide,

_ nitrates and cadm1um

_The contaminant sources were from a \?ariety of anodizing, plating, degreaslng, bonding,
- machining and primer finishing operatlons for the various aerospace components which are.
_ produced at the. plant . : :

Recent Changes
~ Treated sanitary and process flows have been segregated from non-contact cooling water and -
diverted to the sanitary sewer leading to the Fort Erie WPCP. Furthermore, cadmium

plating operations were discontinued several years ago which effecnvely ehmmated cadmlum '
and cyamde contammatlon of the: process effluent. '

2629.1 . S o 3.3



Non—contact coohng water now compnses the entire 350 m’/d of flow dlscharged to
. Frenchman Creek. As a result of these changes the oontammant loads to the Creek have
: decreased dramatically. :

-_ -Certificate of ApproVal

-Fleet Manufactunng does not have a C of A for direct ‘discharge’ of non- _contact cooling
water :

Toxics Reductfion Approachesj

‘The cooling water discharge comes pdrnarily from cooling loops for autoclaves and a1r 4
.compressors. These could be converted to glycol -based and/or evaporative cooling tower
recycle systems to eliminate direct discharge of non-contact cooling water altogether.

' Fleet has been considering this as.a potential capital project as the savings. in purchased

-+ water cost would afford a positive payback. The capital involved in the installation of a .

. cooling water recycle system would probably be greater than $100,000 and less than
$1, 000,000. . :

342.4  Diner’s Delite

Discharges and Evidence of Toxics -

“This plant (formerly Holiday Farms Ltd. ) produces frozen dmners and was 1dent1ﬁed asa

. "Minor" source of toxics in the early 1980°s at a time when both treated ‘sanitary and
process: effluent from the plant was discharged to Chlppawa Channel - connected to the

~Niagara Rrver Contammants were mamly oil & grease suspended solids and BODs;.

Recent Changes |

' Diner’s Delite has been classlﬁed as a zero d1scharge facility since ‘it constructed a new:
~ stabilization pond for effluent treatment and 1mplemented spray 1mgat10n '

3_.4.2.5 " Aflas Specrahty Steels D1v1slon
4' _.Discharges and Evidence of Toxics
Atlas Steels d1scharges 20, OOO to 25 ,000 m3/d of marnly contact and non- ~contact coohng ,
water from its specialty steel mill to the Welland River through a 42 inch diameter discharge
- sewer., The facility was described as a "Significant” source of toxics during the NRTC

~ reviews because of the presence of heavy metals including chromium, nickel, zinc, lead and
cadmium. Tnchloroethylene and tetrachloroethane were also observed.

26291 .. O 34



Atlas Steels produced 200,000 tonnes of carbon, stainless, low and hrgh alloy steel in 1987.
The plant uses electric arc furnaces to melt recycled scrap metal. The various processing
‘operations include continuous casting, hot forming, forging and several finishing processes.
‘ Certificate of Approual'
~ The plant has an old € of A which is currently being re-negotiated.
Toxic Reduction Approaches

‘The large majority_ of effluent currently discharged after sand_iﬁltration is combined
contact/non-contact cooling water. The flow is equivalent to about 30 m*/tonne. of steel

~ production based on the 1987 production data which suggests that more effluent ‘is

~potentially recyclable. Flfty percent or more of the treated effluent is already recycled to
' process and temperature build-up is probably 11m1tmg further recycle opportumtles

Many steel and casting plants have been able to reduce their net efﬂuent dlscharges to less
than 5 m*/tonne by installing cooling ponds or evaporative cooling towers on the water
-recycle systems. A small net blowdown is still required to control the build-up of total
dissolved solids in the cooling loops but this type of ﬂow reductlon will significantly reduce

. the net dxscharge of metals and trace organics.

, Concentrations of metals and organ1cs in the small blOwdow_n flow may increase above the . -
present values.  This introduces the possibility that a final clarification step using hydroxide
(e.g., alum or lime) and polymer to enhance treatment may afford a higher degree of

L treatment

Treated effluent from the fimshmg operations is already hlgh in dissolved sollds
concentration and should probably be excluded from the recycle process. There may be
.- potential for improvement to the treatment Processes for the rinses and waste acids fr0m the

ﬁmshmg operatlons

' The cost of a state- of the—art cooling and recycle upgrade for the volume of total flow -
present at Atlas would probably be in between $1,000,000 and $10,000,000. There are .
insufficient data to comment on the potential costs for upgrades to ﬁmshmg effluent.

treatment processes.

3.42.6 - B. F. Goodrich Inc.
Discharges and Evidenc'e of Toxics
This plant manufactures polyvmyl chloride and polyvmyl acetate resins. Until recently the

- plant used two different production processes; the older of which was an emulsion process
whxch produced the majority of the 2,300 m*/d of wastewater ﬂow

2629.1 o R Y



The em’ulsion process effluent received. activated sludge treatment before combining with "
all remaining flows which entered aerated and facultative basins before discharge.

Recent Changes _

A totally new effluent treatment facility was constructed between 1989 and 1991 as part of
a plant modernization and expansion program. The old Geon South Plant with its emuilsion
- process was shut down and demolished as part of this upgrade which included the

Vconstructlon of the new Geon West Plant.

" The new efﬂuent treatment system incorporates several significant improvements compared

- to the old system. All tanks and vessels are above grade and replace inground tanks and

. basins that were part of the old plant. This reduces the risks of unmonitored leakage that _
might contaminate soils or'groundwater. The treatment train comprises equalization, flow
controlled pumping to the new primary clarifier; activated sludge treatment; sludge storage
and mechamcal dewatermg, and final effluent ﬁltratlon through a sand ﬂlter

Certificate of ‘Approval _

" The new C of A at this facility regulates maximum flow, BOD;, suspended solids, total

phosphorus and vmyl chloride. The maximum month concentration allowable for BOD; and

suspended solids is 15 mg/L. The monthly total phosphorous limit is 1 mg/L and v1nyl
chloride is limited to O 7 mg/L

The plant is con31stently in compllance with 1ts C of A with a few mfrequent exceedances
- for suspended sohds usually durmg wet weather.

bThe flow 1s presently approxrmately 3 000 m*/d which is a 20 percent increase compared
to pre-expansion operatlon There is little opportunity for reducmg coollng water use as
extensive recycle is already practlsed in the plant »

Mercury was one of the few toxics which was detected regularly in monitoring by the MOE
‘from 1987 to 1989. BEAK was informed that mercury was not detected in the more recent
MISA Regulatlon Momtonng, :

' Toxnc Reductlon Approaches

The use of an activated carbon adsorption process would be a logical add-on effluent

- treatment unit for installation after the filters if traces of vinyl chloride remain in the

effluent but are under the C of A limit of 0.7 mg/L.. BEAK was informed by plant

personnel that recent outside laboratory results indicate vinyl chloride concentration in the -
treated effluent to be at or below detection limits (e.g., less than 2 ug/L) This would make

carbon adsorption redundant - :

2629.1 PR S , I . 3.42



3.4.2.7  Cyanamid of Canada, Welland Plant
Discharges and Evidence of Toxics

Cyanamid of Canada’s Welland plant was identified as one of the four "Significant"
contributors of toxics in the Ontario portion of the Niagara River drainage basin through the
NRTC reviews.based on effluent data in'the early 1980’s. Heavy metals were the major
source of "toxics" cited at the time but the effluent also contained cyanides, ammonia,
phosphorous, BOD; and suspended SOlldS .

The plant’s classification as a "Slgmﬁcant" toxics contributor occurred at a time when ,the‘ '
- facility was still producing a wide range of inorganic chemicals including ammonia,
ammonium nitrate, nitric acid, calcium phosphate, urea, phosphine and dicyandiamide.

‘Recent Changes

By 1990 the ammonia plant was closed reducing production to mainly phosphine and
dicyandiamide. This change in production greatly reduced the discharge of toxics. It'is
reported in Draft Stage I Report (January 1992) that most of the former sources of heavy
" metal contamination in the effluent were eliminated as a result of the reduction in productlon
actlvmes :

Cyanam1d discharges 20,000-25,000 m*/d of cooling and process efﬂuent to the Welland
River via Thompson’s (Miller) Creek. The majority of the flow comprises boiler and
cooling tower blowdown, once-through cooling and barometric condenser flows. Process
effluents represent a relatively small percent of the total flow.

Certlficate of Approval
.Cyanamid’s current C of A was issued in 1988 and requires that the total effluent be non-
acutely lethal (meaning that full strength effluent must not be lethal to more than 50% of
test fish in a 96-hour toxicity test). The plant has had some difficulty recently in achieving
this con31stently and thére is a study in progress addressing this situation.

Toxics Reduction Approaches

There were 1nsufﬁc1ent data available from this plant for. BEAK to comment on further
toxics reduction.

. 3.4.2.8 Wa_shin‘gton Mills - Electro Minerals
Discharges and Evidence of T0xics

‘Washington Mllls - Electro Mmerals discharges approxxmately 30,000 m*d of malnly
coolmg water to Chippawa Creek via two outfall.

2629.1- S | 343



- The plant produces abrasives through the blending of various raw materials such as bauxite,
" coke, iron, white alumina, chromic oxide and magnetite. The raw material blends are fused
into rods in furnaces and then crushed/ground into the final products. Most of the water
used is for.contact and non-contact cooling purposes. -The contact water is cooled and
'recycled. :

The coohng water is sent to two setthng basrns for removrng suspended sohds and oil &
'grease before be1ng drscharged